

FINAL REPORT

CERTIFICATE No.:

TEST CERTIFICATE OF:
PRODUCED AT:
TESTED AT:
SAMPLE IDENTIFICATION:
DATE DESPATCHED:

PROPERTY	REQUIREMENTS OF AS 3972		RESULT
Compressive Strength (AS/NZS 2350.11)			
3 Day			19.7 MPa
7 Day	Minimum	20 MPa	30.7 MPa
28 Day	Minimum	35 MPa	48.7 MPa
Setting Time (AS/NZS 2350.4)			
Initial	Minimum	45 mins	195 mins
Final	Maximum	600 mins	255 mins
Soundness (AS/NZS 2350.5)	Maximum	5 mm	0 mm
SO ₃ (TM 10.01.07)	Maximum	3.5 %	2.2 %
CI (AS 2350.2)	Maximum	0.10 %	0.01 %

OTHER REPORTABLE PROPERTIES

CHEMICAL

PHYSICAL

Normal Consistency (AS/NZS 2350.3)	27.7 %
Fineness Index (AS/NZS 2350.8)	350 m ² /kg

REMARKS

Preparation of mortar and moulding of specimens in accordance with AS 2350.12.

Sampling not carried out by s-BDC 9.304 385.49 525.31 10.64B31 0 0 1 544.06 323.45 Tm0 g(y)]Tx. Tx. Tx. Tx. Tx. Tx. Tx. Tx